
 
 

 

 
 

 
 
 

 

 
 
 
 
 
 
 
 
 

 

Mandatory Greenhouse Gas 
Reporting Rule: EPA's Response 
to Public Comments 

Volume No.:46 

Subpart II—Industrial Wastewater 
Treatment 



 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 

June 2010 

Subpart II—Industrial Wastewater Treatment 


U. S. Environmental Protection Agency
 
Office of Atmosphere Programs 


Climate Change Division 

Washington, D.C.
 



 

 

     
 

 

 

 

 

 
 
 

FOREWORD 


This document provides EPA’s responses to public comments on EPA’s Proposed Mandatory 
Greenhouse Gas Reporting Rule. EPA published a Notice of Proposed Rulemaking in the 
Federal Register on April 10, 2009 (74 FR 16448).  EPA received comments on this proposed 
[...]
(as specified in §98.352(a)) or oil/water separators at refineries (as specified in §98.352(b)) . 
Therefore, it is not clear whether a facility that contains a nonbiological wastewater treatment 
system (i.e., one that is neither aerobic or anaerobic), located at a facility other than those listed 
in §98.350(a) is subject to the Subpart, further complicating the applicability determination, 
§98.353(a) states, "Estimate the annual CH4 mass emissions from systems other than digesters 
using Equation II-1 of this section." It appears that the intent of §98.353(a) is that it applies to 
"anaerobic systems Other than digesters", but that is not specified in the rule, preamble, or 
applicable information sheet and therefore could be interpreted as being applicable to all 
wastewater treatment systems other than those specified in §98.352(a) and (b). INEOS requests 
that if Subpart II is intended to be applicable to all wastewater treatment processes at all facilities 
that meet the requirements of §98.2(a)(1) or (2) that the applicability be stated as such under 
§98.350(a) in the final rule. Conversely, if the intent is that Subpart II is that it be applicable to 
anaerobic wastewater treatment systems and oil/water separators at all facilities that meet the 
requirements of §98.2(a)(1) or (2) OR only "pulp and paper mills, food processing plants, 
petrochemical facilities, and petroleum refining facilities" then INEOS requests that the 
applicability be stated as such under §98.350 in the final rule. 

Response: For information on the facility types and anaerobic processes covered by Subpart II, 
and EPA’s exclusion from the final rule of CO2 emissions from oil/water separators please see 
Section II.E of the preamble to the final rule. 

Commenter Name: See Table 3 at the end of this volume. 

Commenter Affiliation:
 
Document Control Number: EPA-HQ-OAR-2008-0508-0679.1 

Comment Excerpt Number: 218 


Comment: EPA also suggests that influent should be measured for oil/water separators. These 
are generally sewers, which are not in the best location to accurately measure a flow. The 
language also could be interpreted to include covered oil/water separators, which would not be a 
source of GHG emissions. EPA is catching a number of very small separators, with very small 
emissions. 

Response: With regard to EPA’s exclusion from the final rule of CO2 emissions from oil/water 
separators, please Section II.E of the preamble to the final rule. 

18 




 

  

 

 

 
 

  

 

 

 

 

  
 
 

Commenter Name: See Table 3 at the end of this volume. 

Commenter Affiliation:
 
Document Control Number: EPA-HQ-OAR-2008-0508-0679.1 

Comment Excerpt Number: 216 


Comment: §98.352(b). §98.352(b) requires refineries to report CO2 emissions from oil/water 
separators. Oil/water separator as defined in §98.6 means equipment used to routinely handle 
oily-water streams, including gravity separators or ponds and air flotation systems. Does EPA 
intend the definition of oil/water separator to include stormwater ponds? Clearly stormwater 
ponds contain less hydrocarbon than process water ponds and thus will have less CO2 emissions 
from the degradation of hydrocarbons. 

Response: With regard to EPA’s exclusion from the final rule of CO2 emissions from oil/water 
separators, please see Section II.E of the preamble to the final rule. 

Commenter Name: See Table 3 at the end of this volume. 

Commenter Affiliation:
 
Document Control Number: EPA-HQ-OAR-2008-0508-0679.1 

Comment Excerpt Number: 214 


Comment: EPA requests “comment on monthly sampling of digester gas CH4 content as an 
alternative to a continuous composition analyzer.” (p. 16560) API comments: API requests 
specific exclusion of wastewater treatment operations and oil/water separators at refineries. 
Anaerobic wastewater treatment is extremely rare, and estimating CH4 emissions based on a 
conversion of VOC emissions from oil/water separators is not appropriate. GHG emissions from 
these operations at refineries are extremely small. The requirement as provided in the MRR 
would impact a large number of extremely small operations. The methodology, monitoring, 
reporting, and QA requirements are extreme for such very small emission sources. EPA requests 
comment on “the advantages and disadvantages of using these tools [e.g. National Council of Air 
and Stream Improvement's GHG Calculation Tools for Pulp and Paper Mills] as a model for tool 
development and the utility of providing such a tool.” (p. 16561) API comments: API does not 
support the inclusion of refinery wastewater treatment operations or oil/water separators in the 
mandatory reporting rule. The emissions contribution is extremely small and does not justify the 
monitoring, reporting, and QA burden. As a result, a tool is not needed to assist refineries in 
reporting emissions from these operations. 

Response: With regard to EPA’s decision to remove the oil/water separator reporting 
requirements because it expects no direct emissions of CO2, please see Section II.E of the 
preamble to the final rule. 

EPA disagrees that refinery wastewater treatment operations should be excluded from the 
reporting rule because they are extremely small. Please see Section II.E of the preamble to the 
final rule for discussion of EPA’s conclusion that including GHG emissions for wastewater 
treatment at certain source categories is justified. 

19 




 

 

 
 

 

 

 

 
 

 

Commenter Name: Karen St. John 
Commenter Affiliation: BP America Inc. (BP) 
Document Control Number: EPA-HQ-OAR-2008-0508-0631.1 
Comment Excerpt Number: 50 

Comment: Oil/water Separator §98.6 (p. 16624): EPA's definition of “Oil/water separator” 
should specifically exclude sumps and stormwater ponds. 

Response: With regard to EPA’s exclusion of CO2 emissions from oil/water separators from the 
final rule, please see Section II.E of the preamble to the final rule. 

Commenter Name: Robert Rouse 
Commenter Affiliation: The Dow Chemical Company 
Document Control Number: EPA-HQ-OAR-2008-0508-0533.1 
Comment Excerpt Number: 44 

Comment: 98.353(b)- Calculating GHG Emissions – Oil/Water Separators EPA has singled-out 
oil/water separators for GHG reporting without providing justification as to why these units 
demand special attention. Based on our information, the GHG emissions from a typical oil/water 
separator at a refinery are insignificant and should not be identified separately, For a typical 
150,000 BPD refinery, the wastewater flow will be approximately 5 MGD. Based on Equation 
II-2 (with which we have other concerns as discussed below), the CO2 emissions would be only 
50 metric ton/year from a covered separator.3 Emissions from an uncovered separator (which are 
very rare in the industry today) would be 1,687 MTPY.4 These represent less than 0.003% and 
less than 0.1% of the typical refinery’s emissions of 2,000,000 MTY. The emissions from 
oil/water separators are very small compared to the total GHG inventory and therefore do not 
need to be reported for the purpose of a registry of emissions. At a minimum, EPA should 
exempt from reporting any API separator that is covered and vented to a control device (the 
majority of separators) due to the small emissions. 

Response: With regard to EPA’s exclusion of indirect CO2 emissions from oil/water separators 
from the final rule, please see Section II.E of the preamble to the final rule. 

Commenter Name: Robert Rouse 
Commenter Affiliation: The Dow Chemical Company 
Document Control Number: EPA-HQ-OAR-2008-0508-0533.1 
Comment Excerpt Number: 42 

Comment: Another issue of concern for Subpart II is the definition of oil/water separator in 98.6 
for which emissions must be calculated in 98.353(b). EPA defines the oil/water separator very 
broadly as “equipment used to routinely handle oily-water streams, including gravity separators 
or ponds and air flotation systems.” To define the oil/water separator as any equipment used to 
routinely handle oily-water streams would suggest that fugitive emissions from the dozens or 
more pieces of equipment separating oil and water upstream of the API separator would need to 
be included. EPA needs to narrow the definition of oil/water separator to limit it to the API 
separator and downstream equipment. We suggest using the definition in 40 CFR 63 Subpart G, 
Section 63.111: Oil-water separator or organic-water separator means a waste management unit, 
generally a tank used to separate oil or organics from water. An oil-water or organic- water 

20 




 

 
 

 

 

 
 

 

 

 
 

 
 

separator consists of not only the separation unit but also the forebay and other separator basins, 
skimmers, weirs, grit chambers, sludge hoppers, and bar screens that are located directly after the 
individual drain system and prior to additional treatment units such as an air flotation unit, 
clarifier, or biological treatment unit. Examples of an oil-water or organic-water separator 
include, but are not limited to, an American Petroleum Institute separator, parallel-plate 
interceptor, and corrugated-plate interceptor with the associated ancillary equipment. 

Response: With regard to EPA’s exclusion of indirect CO2 emissions from oil/water separators 
from the final rule, please see Section II.E of the preamble to the final rule. 

2.      REPORTING THRESHOLD 


Commenter Name: Matthew Frank 
Commenter Affiliation: Wisconsin Department of Natural Resources 
Document Control Number: EPA-HQ-OAR-2008-0508-1062.1 
Comment Excerpt Number: 34 

Comment: Emissions are estimated based on the amount of influent processed. The estimation 
technique is not standardized. How will EPA determine which of the wastewater treatment plants 
should report based on their guidance? 

Response: For information on facility types covered by the final rule, please see Section II.E of 
the preamble to the final rule. 

Facilities in the source categories covered by Subpart II that use the anaerobic processes covered 
by Subpart II must estimate greenhouse gas emissions using procedures and equations specified 
by the rule. Facilities that operate anaerobic wastewater treatment processes must monitor the 
influent COD or BOD5 concentration, as specified in §98.354(a) and (b), and measure the 
wastewater flow, as specified in §98.354(c).  

We recognize the value of providing additional outreach materials and we are developing 
guidance and screening tools to help industrial wastewater treatment system operators implement 
the reporting requirement of this subpart. 

Commenter Name: Rhea Hale 
Commenter Affiliation: American Forest & Paper Association (AF&PA) 
Document Control Number: EPA-HQ-OAR-2008-0508-0909.1 
Comment Excerpt Number: 16 

Comment: EPA’s proposed method of calculating and reporting methane emissions from 
industry wastewater treatment systems requires clarification. AF&PA interprets the proposed 
rule only to address those wastewater treatment processes that specifically employ anaerobic 
biological treatment processes, such as anaerobic reactors, anaerobic lagoons and anaerobic 
digesters. For example, the proposed rule includes the following language: a. §98.352 GHGs to 
report. (a) You must report annual CH4 emissions from anaerobic wastewater treatment 
processes... b. §98.353 Calculating GHG emissions. The flow and COD should reflect the 
wastewater treated anaerobically on site in anaerobic systems such as lagoons. The terminologies 

21 




 

 

 
 

 

 

 

 
 

 
 

 
 

 

“anaerobic wastewater treatment processes” and “wastewater treated anaerobically on site in 
anaerobic systems such as lagoons” have specific meaning to wastewater treatment professionals 
that would exclude all unit operations not specifically designed to utilize anaerobic 
microorganisms to degrade organic matter. However, Table II-1 suggests that reporting is also 
required for aerobic treatment systems, and different methane conversion factors (MCFs) are 
specified for “centralized aerobic treatment system, well-managed” (MCF = 0), and “centralized 
aerobic treatment system, not well-managed (overloaded)” (MCF = 0.3). Inasmuch as all pulp 
and paper industry facilities are designed and operated to routinely comply with NPDES permit 
limits for BOD5, TSS and other parameters, there are no systems that would fall into the latter 
category. Thus, the vast majority of facilities would be reporting zero methane emissions from 
wastewater treatment operations based on this interpretation of the proposed rule. 

Response: AF&PA is correct to interpret the proposed rule as only including anaerobic 
biological treatment processes. For information on the anaerobic processes covered by the rule, 
please see Section II.E of the preamble to the final rule. 

Commenter Name: Michael Garvin 
Commenter Affiliation: Pharmaceutical Research and Manufacturers of America (PhRMA) 
Document Control Number: EPA-HQ-OAR-2008-0508-0959.1 
Comment Excerpt Number: 13 

Comment: Section 98.351 states that the reporting threshold for wastewater treatment is 
required if your facility contains a wastewater treatment process and the facility meets the 
requirements of either Section 98.2(a)(1) and (2). To address this issue and avoid confusion, 
PhRMA recommends that the language in Section 98.351 be revised to state: “You must report 
GHG emissions under this subpart if your facility contains a wastewater treatment process and 
the facility meets the requirements of either §98.2(a)(1) or (2) ‘at pulp and paper mills, food 
processing plants, ethanol production plants, petrochemical facilities, and petroleum refining 
facilities’.” 

Response: For information on facility types covered by Subpart II, please see Section II.E of the 
preamble to the final rule. 

3. GHGS TO REPORT 


Commenter Name: Burl Ackerman 
Commenter Affiliation: J. R. Simplot Company 
Document Control Number: EPA-HQ-OAR-2008-0508-1641 
Comment Excerpt Number: 28 

Comment: The rule states to not include CO2 emissions resulting from the combustion of 
anaerobic digester gas. Please clarifier that this applies whether the digester gas is used for 
energy recovery or flared. 

Response: Subpart II of the rule requires that only CH4 emissions and destruction from biogas 
collection and combustion systems be reported. Calculations of CO2 emissions from digester gas 

22 




 
 

 
 

 

 
 

 

 

 
 

combustion at stationary sources (which do not include flares) are described in Subpart C of the 
October 2009 Final Rule. 

Commenter Name: Lorraine Krupa Gershman 
Commenter Affiliation: American Chemistry Council (ACC) 
Document Control Number: EPA-HQ-OAR-2008-0508-0423.2 
Comment Excerpt Number: 148 

Comment: EPA has proposed the following for flare emissions: For flares, calculate the CO2 
emissions only from pilot gas and other auxiliary fuels combusted in the flare, as specified in 
Subpart C of this part. Do not include CO2 emissions resulting from the combustion of anaerobic 
digester gas. However, Subpart C does not identify how to calculate emissions from flares and 
does not include flares in the list of equipment that is considered ”stationary fuel combustion 
sources“ (§98.30(a)), a position with which ACC fully agrees. Even if EPA meant for Subpart C 
to cover the emissions from flare pilot gas, the criteria for selecting the ”tier calculation 
methodology“ in §98.33(b) is inappropriate. The criteria are in part dependent on maximum 
rated heat input capacity of the combustion device. In the case of flares, nearly all of the heat 
input capacity is dedicated to combustion of anaerobic digester gas which is not to be reported as 
an anthropogenic emission under §98.352(c). It would be inconsistent and inappropriate to 
determine applicability based on the capacity to produce non-anthropogenic emissions. In 
addition, the fuel use in and emissions from the pilot flame are small and should be excluded 
from detailed calculations because they are considered de minimis emissions as we discuss 